Prepared By:_m ﬁ
Katy Flogers, Pfj_—.

Reviewed By: /‘gﬂ""'é/é‘“‘"

(J}rﬁel Demir, P.E.
CITY OF SUNNYVALE

MASTER PLAN AND PRIMARY TREATMENT DESIGN
TECHNICAL MEMORANDUM

SIP VALIDATION:
MASTER PLAN

FINAL
May 2014

in association with I_I) 2
.

2700 YGNACIO VALLEY ROAD « SUITE 300 « WALNUT CREEK, CALIFORNIA 94598 « (925) 932-1710 « FAX (925) 930-0208
Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation - Master Plan.doc






Page No.

1.0 INTRODUCGCTION ..ttt eeees 1

2.0 =Y O €1 (0 1| 1
21 Strategic Infrastructure Plan (SIP) ..........ciee e 1
2.2 Strategic Infrastructure Plan (SIP) Peer Review ...........cccoocciiiiiiiiiiiinininnee. 3
2.3 Master Plan SIP Review Meeting - June 19th, 2013...........iiiiii e, 4

3.0 PLANNING OBUJECTIVES ...ttt seassssnsnsnnnnnnnes 4

4.0 BASIS OF PLANNING .....coiiiiiiiiiiiiiiiieeieeeeeee ettt saessassssssnnnssnnnnnnnnes 7
4.1 1Y PP 7
4.2 FIOWS @Nd LOAAS .....uuuiiieiiieiiiiee e e s 7
4.3 Regulatory IMPacts ...........ueeeiii 7

5.0 PROCESS FACILITY REVIEW.......coooiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 14
5.1 Liquid Treatment ........... e s 14
5.2 Solids Treatment ... 15
5.3 e 7= o ) P 20
54 SUPPOIt SYSIEMS ... 20
55 SUPPOIt FACIlItIES.....coceieeiee e 22

6.0 SIP COST SUMMARY ...ttt 22

LIST OF APPENDICES

APPENDIX A — SIP Validation Workshop Minutes and Slides — June 19th, 2013

APPENDIX B — EOA — Mercury Special Study (December 2007)

APPENDIX C — BACWA White Paper (2010)

APPENDIX D — SIP Excerpt — Plant Replacement Alternative Summary

APPENDIX E — SIP Construction Cost Summary

May 2014 — FINAL i

CITY OF SUNNYVALE
MASTER PLAN AND PRIMARY TREATMENT DESIGN

TECHNICAL MEMORANDUM
SIP VALIDATION:

MASTER PLAN

TABLE OF CONTENTS

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation- Master Plan.doc



Table 1

Summary of Strategic Infrastructure Plan (SIP) TMs..........cccocoviiiiiiiiiiii. 2
Table 2 SIP Levels of Service (LOS) ... 5
Table 3 Overall Planning ODbJECtiVES .........cuuuiiiiiiiiee e 6
Table 4 Summary of Potential Regulatory Issues and Potential Planning Impacts..... 14
Table 5 SIP Cost Summary — Construction Dollars ............ccceevvieiiiiiiiciie e 24

LIST OF FIGURES
Figure 1 Flow Projections Included in the SIP.........ccouiiiiiiiii e 8
Figure 2 Nitrogen Compliance Schedule..............ouviiiiiiiiiiice e, 10
Figure 3 Plant Replacement Activated Sludge (AS) Alternative — Site Layout............. 16
Figure 4 Plant Replacement MBR Alternative — Site Layout .............cccccoiiiiiiiiiiinnnn. 17
Figure 5 FGRs and Wetlands Alternative — Site Layout .............cccceveeiiiiiiiiiiiiiiiee. 18
Figure 6 Site Layout for Solids Treatment Facilities Recommended in SIP................. 19
Figure 7 Site Layout for Energy Facilities Recommended in SIP ..........ccccccoiiiiiinnnn. 21
May 2014 — FINAL i

LIST OF TABLES

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation- Master Plan.doc



Technical Memorandum

SIP VALIDATION: MASTER PLAN

1.0 INTRODUCTION

The purpose of this technical memorandum (TM) is to summarize the review of the City of
Sunnyvale (City’s) Strategic Infrastructure Plan (SIP) for the Water Pollution Control Plant
(WPCP). This review of the SIP and all SIP-related work efforts, was conducted as the first
step of the current 2013 master planning effort. The 2013 Master Plan will solidify and/or
modify the preliminary recommendations presented in the SIP. The purpose of conducting
the review was to determine which of the previous findings should be (1) carried forward in
current planning efforts as they were presented in the SIP documentation; (2) modified to
reflect updated conditions; or (3) re-analyzed.

This review was focused largely on how the preliminary recommendations in the SIP may
need to be modified or re-analyzed due to significant changes that have occurred since the
SIP was developed. These significant changes include:

. The State Water Board’s mandate for ammonia removal at Sacramento Regional’'s
facilities, which has brought more focus on nutrient management issues for San
Francisco (SF) Bay.

J Extensive staff management changes within the City’s Public Works and
Environmental Services Departments.

o The development of the City’s Recycled Water System Feasibility Study in April 2013.

o On-going performance issues with the existing secondary process (ponds/fixed
growth reactors [FGRs]/air flotation tanks [AFTs]) which could result in difficulties in
meeting near-term discharge standards.

Given the extensive staff changes since the development of the SIP, this review was
conducted collaboratively with the current City staff to ensure the master plan aligns with
their current vision for the WPCP.

2.0 BACKGROUND
2.1 Strategic Infrastructure Plan (SIP)

In 2008, the City engaged Brown and Caldwell (BC) to initiate the preparation of the SIP for
the WPCP. The SIP addressed all the system improvements needed to rebuild the WPCP
and is comprised of 19 TMs, which are summarized in Table 1.

May 2014 — FINAL 1

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation - Master Plan.doc



Table 1 Summary of Strategic Infrastructure Plan (SIP) TMs
Master Plan and Primary Treatment Design

City of Sunnyvale
TM No. TM Name

Decision Making
1 Business Case Evaluation of Plan Alternatives
2 Business Case Evaluation Decision Making Methodology
3 Level of Service (LOS) Measures

Alternatives Development
4 Plant Rehabilitation Alternative Summary
5 Plant Replacement Alternative Goals, Objectives, and Technology
Screening Review

6 Plant Replacement Alternatives Summary

Special Planning
7 Early Execution Projects
8 Headworks and Primary Sedimentation Upgrades Alternatives Evaluation

Fundamental Information

9 Influent Flows and Loads
10 Solids Loads
11 Regulatory Framework
12 Seismic Performance Goals
13 Electric Power System Level of Service
14 Condition Assessment and Unit Process Performance Review
15 Nitrification System Improvements
16 Evaluation of Dewatering Alternatives
17 Upgrade Alternatives for the Air Flotation Tanks (AFTs)
18 Anaerobic Digestion of Algae
19 Recycled Water Treatment Alternatives

The most debated element of the SIP recommendations was the selection of the secondary
treatment process alternative. The SIP compared four alternatives for secondary treatment,
which included:

. Plant Rehabilitation. This alternative includes rebuilding the plant facilities without
making any significant change to the processes. The core secondary treatment
process, which includes a combination of 440-acres of oxidation ponds, dissolved air
flotation thickener (DAFT) clarification, and FGRs would remain in place.

o Plant Replacement — Conventional Activated Sludge (AS). This alternative
includes replacing the core secondary treatment process with a conventional
activated sludge (AS) process for secondary treatment and nitrification.

May 2014 — FINAL 2

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation - Master Plan.doc




o Plant Replacement — Membrane Bioreactor (MBR) Activated Sludge (AS). This
alternative includes replacing the core secondary treatment process with a membrane
bioreactor (MBR) AS process for secondary treatment and nitrification.

° Plant Rehabilitation — Hybrid Pond and Conventional AS System (Hybrid). This
alternative includes implementing an AS process that would treat a portion of the
organic load in combination with the oxidation ponds.

The SIP recommended the City move forward with the Plant Rehabilitation alternative.
Should the nitrification performance of the existing WPCP secondary process
(pond/FGRs/DAFTS) prove to be insufficient to meet water quality requirements, the SIP
recommended the City move forward with the Plant Replacement AS alternative.

The SIP included several less debated recommendations that were common to all
secondary treatment alternatives. These recommendations included:

. Implementing new screening, pumping, grit removal and primary sedimentation
facilities for improved preliminary and primary treatment.

o Implementing a new primary effluent pipeline to the ponds and flow equalization to
mitigate impacts on the secondary treatment process.

o Implementing DAFTSs for solids thickening, TPAD for sludge digestion to meet Class A
requirements, and screw presses for dewatering of digested sludge.

2.2 Strategic Infrastructure Plan (SIP) Peer Review

The City engaged CH.M Hill (CH,M) to conduct a peer review of the SIP. CH,M confirmed
that the SIP was well prepared, but offered a third alternative for rebuilding the plant — the
FGRs and Wetlands alternative. This alternative proposed using the existing FGRs as well
as additional FGRs for secondary treatment. The ponds would be converted to wetlands
and used as a denitrification treatment process following the secondary process.

2.21 Peer Review Follow-up

The City decided to hold a workshop in December 2011 to allow a full vetting of all issues
among both consulting firms and the City staff. The Plant Rehabilitation alternative was
eliminated from consideration on the basis that it provided no advantage over the other
alternatives, and is the least able to comply with more stringent anticipated future
regulations. It was concluded the Plant Replacement AS alternative and the FGR/wetlands
alternatives should be considered further. The Plant Replacement AS alternative project
considered both conventional and MBR AS process options.

The workshop also resulted in the identification of projects that are needed to address
near-term risks which the City should implement independent of the selection of the
secondary treatment process. These projects, identified as the “gap projects,” include the
following:

May 2014 — FINAL 3

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation - Master Plan.doc



. Conversion from sulfur dioxide to sodium bisulfate for de-chlorination.

° Installation of the PE bypass line to the ponds.
. Renovation of the digesters.
. Renovation of the AFTs.

o Conversion of gaseous chlorine to liquid chlorine.

. Retaining the services of a program management consultant to assist in
implementing the SIP.

. Preparation of a site and facility master plan and associated California Environmental
Quality Act (CEQA) documentation.

. Compiletion of the design for the preliminary and primary treatment processes.

2.3 Master Plan SIP Review Meeting - June 19th, 2013

As an initial step of the master plan, the latest SIP recommendations were reviewed by
Carollo and City staff in a workshop setting. As described above, the SIP was reviewed in
light of significant changes that have occurred since the SIP was developed. This memo will
summarize the findings of the Master Plan Workshop No. 1 — SIP Validation that took place
on June 19th and several subsequent follow-up discussions. The presentation slides and
minutes from that workshop are included in Appendix A.

The City’s recycled water objectives were recently formalized in the City’s Recycled Water
System Feasibility Study (April 2013). Based on this feasibility study, a near-term recycled
water demand of 1.7+ million gallons per day (mgd) was identified by the year 2018.
Because of residual pond algae color issues, several alternatives including the installation
of an MBR was recommended to meet this near-term demand. This initial phase of recycled
water demand could increase by an additional 3.0+ mgd based on projections made for
recycled water use by Apple (which is outside of the City’s service area). A total recycled
water demand of 3.6 mgd was identified (within the City) by the year 2035. The approach to
supplying near-term and long-term recycled water needs will be evaluated as part of the
secondary and tertiary process analysis.

It was noted that an initial high-level assessment of the FGR and Wetlands alternative
indicates that this process configuration may not provide sufficient flexibility to deal with
more stringent nutrient standards. In addition, a more detailed analysis of the use of
wetlands will be prepared as part of the overall secondary treatment process review.

3.0 PLANNING OBJECTIVES

Two sets of planning objectives were developed as part of the SIP. The first set included
sixteen (16) Levels of Service (LOS) criteria that were developed as part of the SIP which

May 2014 — FINAL 4

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation - Master Plan.doc



are summarized in Table 2. The LOS criteria were used as part of the overall business case
analysis methodology for assessing the alternatives developed as part of the SIP.

Table 2 SIP Levels of Service (LOS)
Master Plan and Primary Treatment Design
City of Sunnyvale
LOS No. LOS Name
Environmental - Regulatory
1 Flow Capacity — Permit Rated Flows vs. Projected 2035 Flows
2 NPDES Permit
3 Air Quality Management (Non-GHG) Emissions
4 Stormwater Treatment
Environmental — Non-Regulatory
5 Biosolids Reuse
6 Sustainability
7 Health and Safety
8 Toxics
Social
8 Regionalization
9 Good Neighbor
10 Traffic Flow
11 Odor
Financial

12 Cost Effective Plant/Operations
13 Facility Reliability
14 Decisions
15 Equipment/Buffering/Flow Equalization
16 Safety

As part of the SIP Peer-Review, the Peer Review Team developed a second set of
objectives to which an additional objective (flexibility) was added during the June 19, 2013
SIP review meeting:

. Reliability — The WPCP should reliably achieve all permit requirements with an
industry-standard or superior level of operation and maintenance (O&M), achieved by
incorporating the appropriate level of automation technology.

. Resource Recovery — Optimize recovery of resources present in the influent
wastewater for power generation, nutrient recovery, water reuse, or other beneficial
uses, including revenue generation.

. Power Issues — Provide the WPCP with a more reliable power supply and, to the
extent practical, enhance power reliability for other City users.

May 2014 — FINAL 5

Client/CA/Sunnyvale/9265A00/Deliverables/Master Plan/MP - SIP Validation/TM SIP Validation - Master Plan.doc




. Community Resources — The WPCP should provide a benefit to its customers and
City residents beyond functioning solely as a wastewater treatment plant, without
added costs to rate payers.

. Innovation — Incorporate proven technological advances that have emerged since
the WPCP was constructed as they may align with the City’s other objectives, and
allow for flexibility to incorporate future innovations to meet needs as they arise.

. Financial — Achieve the optimal balance of capital and long-term O&M costs (life
cycle costs), realizing that a low capital cost can be overshadowed by greater O&M
costs over the planning horizon.

. Flexibility — The ability to adapt to regulatory and financial uncertainty (i.e., phasing
of certain improvements).

These seven objectives were utilized to develop a list of overarching planning objectives for
the master plan as presented in Table 3.

Table 3 Overall Planning Objectives
Master Plan and Primary Treatment Design
City of Sunnyvale

No. Planning Objective

Develop process improvements to meet current and foreseeable water quality,
biosolids and air quality requirements

2 Identify process improvements that are cost effective, incorporate innovative
solutions and technologies, and promote City goals to maximize water recycling
opportunities

3 Provide the WPCP with a more reliable power supply through renewable energy
generation that provides means to meet future heat and power demands

4 Implement improvements to the WPCP site in a manner that maximizes the use of
available space, enhances safety through improved traffic circulation and access,
and improves public access to the WPCP while ensuring site security

5 Maintain wastewater operations to meet regulatory standards during the coarse of